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CASTCO TESTING CENTRE LIMITED

Summary of Test Results

Reference no. : BC-SUMMARY-2022-019

Customer : Gate Way Valve & Fitting Ltd.

Address : Flat A1, 4/F, Galaxy Factory Building, 25 Luk Hop Street, San Po Kong, Kowloon, H. K.

Sample description : Pressure Reducing Valve
Nominal pressure (PN) : 16

Manufacturer : Yoshitake Works (Thailand) Ltd.
Brand name : Yoshitake

Body marking : ¥ (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Ltd.

Test standard : BS EN 1567 : 1999/ WIS 4-52-01 Dec. 1992 : I[ssue 1 /BS EN 1563 : 2011 /BS EN 10088-1 : 2014

Test period : 18 January to 14 February 2022

A} Sample List

DN (mm) Specimen no.
65 220110-2241-001
80 220110-2241-002
100 220110-2241-003
150 220110-2241-004
B} Test Item
1) Dimensions Check {BS EN 1567 : 1999 Clause 4)
DN (mm} Test results Castco LRN
65 Passed
80 Passed
220110-2241
160 Passed
150 Passed

2) Coating Thickness Test (WIS 4-52-01 Dec. 1992 : Issue 1 Appendix B)

DN {mm) Test results Casteo LRN
65 Passed
80 Passed
220110-2241
100 Passed
150 Passed

3} Pressure Strength and Tightness of the Body (BS EN 1567 : 1999 Clause 8.2.2)

DN (mm) Test results Casteo LRN
65 Passed
80 Passed
220110-2241
100 Passed
150 Passed

£
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Tel: 2597 8333 Fax: 2597 8392 E-mail: info@castco.com.hk Websiie: www.castco.com.hk




a

EASAER P AR N
CASTCO CASTCO TESTING CENTRE LIMITED

Summary of Test Results

B Test Item (con't)
4] Flow Rate and Outlet Pressure (BS EN 1567 : 1999 Clause 8.3.4

Reference no. :

BC-SUMMARY-2022-019

DN (mm) Test results Castco LRN
65 Passed
80 Passed
22(01110-2241
100 Passed
150 Passed

5) Tensile Test (BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 {Grade

EN-GJS-450-10) and Clause 9.1

DN (mm) Test results Castco LRN
65 Passed
§0 Passed 220110-2241
150 Passed

6] Chemical Composition (Seat) (BS EN 10088-1 : 2014 Table 2 Grade 1.4301 (304))

DN {mm) Test results Casteo LRN
65 Passed 220111-2240
80 Passed 220111-2242
150 Passed 220111-2243

Prepare by :
Date : 16 February 2022

Review by :

MAN
bi lk = u ? ‘u"l"'".! wggr{gr Il\(fl-ﬁager

Date : 16 February 2022

Page 2 of 2
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Fdr B EH30H E 214 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
HF & b B & 4 1 29A 32 -29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 B389 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Pressure Reducing Valves - Dimensions Check
{BS EN 1567 : 1999 Clause 4)
Date of issue : 16 February 2022

Pagze 1 of 6 pagels) Castco LRN : 220110-2241
Detaily as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. ; - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25 Luk Hop Street, San Po Keng, Kowloon, H. K. Contractno. : - -
Job title : - -

Sample description : Pressure Reducing Valve

Nominal pressure (PN) : 16

Manufacturer : Yoshitake Works (Thailand) Ltd.

Brand name : Yoshitake

Body marking : ¥ (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Lid.

Laboratory test results

Date of sample received : 10 January 2022 Date of test : 18 Januvary 2022
Specimen no. 220110-2241-001 220110-2241-002 220110-2241-003 220110-2241-004
DN (mm) 65 20 100 150
Measured mean value 65.50 80.03 106.23 149.23
Dimension of End
Connection {mm)
Requirement 65 80 100 150
Measured mean value 187 203 224 308
Outside diameter of flange
(mm) .
Requirement 185 200 220 285
Measured mean value 145 160 180 240
Diameter of bolt circle (mm)
Reguirement 145 160 180 240
Measured mean value 1972 & 4 1990 & 8 1940 & 8 2323 & 8
Diameter of bolt hole &
Bolts number (mm & ro.) .
Requirement 19t020.5 &4 19t020.5& 8 1910205 &8 23t0245& 8
Measured mean value 2422 2417 26.71 29.40
Flange thickness (mm}
Requirement 19 to 26 19to 26 2010 27 23 to 30

Remark(s) :
1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1567 : 1999 Table 1 (effect of measurement uncertainty has not been

taken into account).

e cuttedty: LN VO EAMAN

Checked by : -

Form so. : BC_PRY_DIM_BSENI567_1995 T dd_23/08/2021
T BB ERE#I3HS A .06 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
A E R B 305 € 9.2 14 - 1/F, Sun Ling Plaza, 30, On Kui Streel, Fanling, Hong Kong.
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Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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CASTCO TESTING CENTRE LIMITED ns
F ok 42 B #1338 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333
FEE BT AEE29A 204, (_Jn Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 HKLAS 032
E-mail: info@castco.cam.hk Website: www.castco.com.hk ~ Test
Test Report

Valves - Coating Thickness Measurement
(WIS 4-52-01 Dec. 1992 : Issue 1 Appendix B in conjunction with the following specification(s) : WIS 4-52-01 Dec. 1992 : Issue 1 CI.

12.7.1)
Date of issue : 16 February 2022
Page 2 of 6 page(s) i Castco LRN : 220110-2241
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description : Pressure Reducing Valve

Nominal pressure (PN) : 16

Manufacturer : Yoshitake Works (Thailand) Ltd.

Brand name : Yoshitake

Body marking : 37 (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Ltd,

Laboratory test results

Date of sample received : 10 January 2022 Date of test : 18 January 2022
Specimen no. 220110-2241-001 220110-2241-002 220110-2241-003 220110-2241-004
DN (mm) 65 8¢ 100 150
Ambient temperature (°C) 222 222 222 222
1 292 265 190 445
Measured value of coating 2 245 282 200 441
thickness at external surface 3 277 332 291 528
(um) 4 295 312 196 443
5 295 375 198 560
6 248 208 191 471
7 215 197 255 401
8 217 277 228 399
] 9 181 249 332 412
ittt [
(um) 11 276 192 269 297
12 277 222 259 429
13 324 297 312 366
14 232 181 234 275
15 293 204 138 308
Mean 2577 254.9 2319 4119
Minimum coating thickness (pm) 181 181 188 275
Maximum coating thickness {um) 324 375 332 560
Standard deviation (um} 41.9 573 454 79.0
Manufacturer requirement | Minimum coating thickness min. 100
(pm) Maximum coating thickness max. 1500
Remark(s) :
1. Test results relate only to the specimen tested.
E}uﬁgﬁf{ hﬁnl:l or : ﬁl\ 3308, WONG KAMAN
Checked by : = ¢ Approved Signatory: ! r_\\J T x Senior Managet

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032} under HOKILAS for specific laboratory aclivities as listed in the HOKLAS dircctory of accredited laboratories.
This report shall not be reproduced except in full, witheut written approval from this laberatory. Only the original copy or the laboratory's certified true copy is valid.
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CASTCO CASTCO TESTING CENTRE LIMITED

Test Report
Pressure Reducing Valves - Pressure Strength and Tightness Test
(BS EN 1567 : 1999 Clause 8.2.2}
Date of issue : 16 February 2022

Page 3 of 6 papels) ) ) Castco LRN : 220110-2241
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Custotner's ref. no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description : Pressure Reducing Valve

Nominal pressure (PN) : 16

Manufacturer : Yoshitake Works (Thailand) Ltd.

Brand name : Yoshitake

Body marking : ¥ (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 10 January 2022 Date of test : 19 January 2022
Specimen no. 220110-2241-001 220110-2241-002 220110-2241-003 220110-2241-004
DN (mm) 65 80 100 £50
to inlet connection 25 25 25 z5
Apply pressure (bar)
to outlet connection 16 16 16 16
Maintain period (min) 10 10 10 10
Observation No leakage was observed | No leakage was observed | No leakage was observed | No leakage was observed
Requirement No leakage or permanent deformation shall pecur
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1567 : 1999 Clause 8.2.2 (effect of measurement uncertainty has not
been taken into account).

Checked by : _f/‘" Certified by : °Z \i\ l/J A

Formmo. : BC_PRV_HYD_BSEN1567 1999 T dd 23/08/2021
& B4y 8 EH 339 AFA P2 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
H S EE30MHE P2 148 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H o o 4 = 2 #F 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Waebsite: www.castco.com.hk
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Test Report
Pressure Reducing Valves - Flow Rate and Outlet Pressure Test
(BS EN 1567 : 1999 Clause 8.3.4)
Date of issue : 16 February 2022

Page 4 of 6 pagels) Casteco LRN : 220110-2241
Details as supplied by customer
Customer : Gate Way Valve & Fifting Litd. Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25 Luk Hop Street, San Po Kong, Kowloon, H. K. Contractno. : - -
Job title : - -

Sample description : Pressure Reducing Valve
Nominal pressure (PN) : 16

Manufacturer : Yoshitake Works (Thailand) Ltd.
Brand name : Yoshitake

Body marking : ¥ (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Ltd.
Laboratory test results

Date of sample received : 10 January 2022 Date of test : 21 to 22 January 2022
Specimen no. 220110-2241-001 220110-2241-002 220110-2241-003 220110-2241-004
DN (mmt) 635 80 100 130
Nominal flow rate (QN) (L/s} 6.67 10 15.56 15.5¢
Inlet pressure 8
Outlet pressure 3.0 32 3.1 3.1
Measured outlet pressure e 6
(ba) Outlet pressure 2.8 31 29 3.0
Inlet pressure 16
Qutlet pressure 32 33 32 31
Requirement The outlet pressure shall be within 2.2 to 3.8 bar
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1567 : 1999 Clause 8.3.4 (effect of measurement uncertainty has not

been taken into account).
3. Due to the Nominal flow rate (QN) of DN150 did not specified on BS EN 1567 : 1999 Table 3, the test method and requirement just

based on DN100.
L i e

Checkedby: Vil Certified by :

Formno, ; BC_PRV_FR BSENI367 1999 T dd 23/08/2021
BB REH 33524 R0 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
Fhk 8 BT 303 M k.0 142 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Keng.
£ M ¥ & 4 & # 29A 45 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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T B M % E #7335 33, On Kui Street, Fanling, Hong Kong.  Tel: 2507 8333 n 6

F Ak B & 2 H#29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOKLAS 05

E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report

Metallic Materials - Tensile Test of Metallic Materials
(BS EN 150 6892-1 : 2009)
Date of issue : 16 February 2022

Page 5 of 6 page(s) ) Castco LRN : 220110-2241
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer’s ref. no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : - -

Sample description : Pressure Reducing Valve

Nominal pressure (PN) ; 16

Manufacturer : Yoshitake Works (Thailand) Ltd.

Brand name : Yoshitake

Body marking : ¥ (DN)

Model no. : GD-200H

Origin : Thailand

Sample submitted by : Gate Way Valve & Fitting Ltd.

Acceptance standard ;: BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJS-450-10} and Clause 9.1

Laboratory test results
Date of sample received : 10 January 2022 Date of test : 14 February 2022

Tensile Test

Specimen no. | DN (mm) 7 lzr B;F;Zj; Spccil(];?;;ength Area (mmi) Yiel(dI\;;rz)ngth Tenszt{;tg ngth Elengation (%) P?:;Sg;:f Remark
2N e B,M 139 158.8 316 484 127 Valid
200 g B, M 139 159.0 314 458 104 Valid
2O 10 B, M 139 159.0 330 550 132 Valid

Remark(s) :

1. A - Proportional; B - Non - proportional; M - Machined: N - Unmachined;
+ - This measurement is "invalid' which relates to the position of fracture only.

2. The yield strength is determined at 0.2% proof strength.

. Test results relate only to the specimen tested.

4. Test results of sample comply with the requirement of BS EN 1563 : 2011 Table 1 (this specification is not covered by the
laboratory’s HOKLAS accreditation).

[F8)

5. The requirement of BS EN 1563 : 2011 Table 1 : 0.2% proof strength = min. 310MPa; Tensile strength = min. 450MPa; Elongation

= min. 10%.
6. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance fimit will be concluded as out-of-tolerance.

e L L
VR |
' t
i == =
Checked by Iuh_ ) B _ Approved Signatory : ®L__ \\\- U F vt T

Form ne. ; ST 6892_TI{for BC)_dd_02/01/2020 1

HKAS has accredited this laboratory {Reg. No. HOKLAS 0323 under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories,

This report shall not be reproduced except in full. without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Pressure Reducing Valves - Dimensions Check
(BS EN 1567 : 1999 Clause 4)
Date of issue : 16 February 2022

Page 6 of 6 pagels) Castco LRN : 220110-2241

Appendix A

220110-2241-001

220110-2241-003 220110-2241-004

End of Report
Form no. : BC_PRV_DIM_BSENI567_1999 _T_dd_23/08/2021
FaENERESEHFA P L6/ . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
£ BB R EH305EH E PO 1 - 1UF Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H & & # % & # 29A 3L - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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£ W B 4 % & #7338 33, On Kui Strest, Fanling, Hong Kong.  Tel: 2597 8333 n 6
& Bk B A B#29A%  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MOKLAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel
Date of issue:  04-02-2022 Specimen No.: CHEM-220111-2240-001
Page 1 of 2 Castco LRN: 220111-2240

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer
Date Sampled : -

Sample Description : DN65 Pressure Reducing Valve (Seat)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 220110-2241-001

Sample Identification No. : --/ Model no. : GD-200H / Origin : Thailand
Location of Works : --

Manufacturer : Yoshitake Works (Thailand) Ltd. / Brand name: Yoshitake

Test Method(s):-
1 BS EN IS0 15350 : 2010

% ST-Multi-1(ICP-OES)
»  BS ENISO 15351: 2010

Remark(s):
]. Test results only relate to the specimen tested.

- | "I
Checked by : ool Approved Signatory : b —&

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laberatory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directery of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid,
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4 H 8B R BE#H33% 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
E B R AA29A% 20A On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 HOILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel

Date of issue: 04-02-2022 Specimen No.: CHEM-220111-2240-001

Page 2 of 2 Castco LRN: 220111-2240

Laboratory test details

Date of Request Confirmed: 11-01-2022 Date of Received by Lab.: 11-01-2022

Testing Period: 24-01-2022 to 27-01-2022

Chemical Analysis Result

Y Total Carbon Content C% 0.055

" Total Sulfur Content S % 0.020

9 Chromium Cr % 18.36

e Manganese Mn % 1.40

' Nickel Ni % 8.00

i Phosphorus P % 0.028

% Silicon Si % 0.470

*) Nitrogen N % 0.098

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laburatory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the Iaboratory's certified trie copy is valid,
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Appendix A

Summary of Chemical Analysis of Steel

Date of issue:  04-02-2022

Specimen No.: CHEM-220111-2240-001
Castco LRN: 220111-2240

Page 1 of 1

Name of Customer: Gate Way Valve & Fitting Limited

Job Title: WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H
Contract No.: --

Customer's Ref. No.: --
Date of Received by Lab.:  11-01-2022

Testing Period: 24-01-2022 to 27-01-2022

IICastco LRN:

220111-2240

|
Sample Description :

DN65 Pressure Reducing Valve (Seat)

Specimen No. :

220110-2241-001

Sample Identification No.:

-/ Model no. : GD-200H / Origin :
Thailand

Yoshitake Works (Thailand) Ltd. / Brand

MzufacturcE: name: Yoshitake
Ir
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) limit
Carbon C 0.07 max. % 0.055 Within limit
Sulfur S 0.015 max.™ % 0.020 Within limit
Chromium Cr 17.5t019.5 % 18.36 Within limit
IManganese Mn 2.00 max. % 1.40 Within linit
INickel Ni 80t 1035 % 8.00 Within limit
|Phosphoru5 P 0.045max. % 0.028 Within limit
[Isiticon Si  100max. % 0.470 Within limit
[Nitrogen N 0.10 max. % 0.098 Within limit
—
Remuark(s):

1. Test results only relate to the specimen tested.

II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade

1.4301 (304).

1II. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % S
applies. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 %
to 0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

FAMEREHIIWEFH Pk . 6/F Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
B E T A0 E .0 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
Hong Kong.

H B B &£ & A #r 29A 3 - 29A, On Chuen Street,

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk

Fanling,
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& BB & 9 B #7339 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
E BB ETAEIIATE 20A, Qn Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 HOKILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk ~ TEatr
Test Report
Chemical Analysis of Steel
Date of issue;  04-02-2022 Specimen No.: CHEM-220111-2242-001
Page 1 of 2 Castco LRN: 220111-2242

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Sample Description : DN80 Pressure Reducing Valve (Seat)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 220110-2241-002

Sample Identification No. : -~/ Model no. : GD-200H / Origin : Thailand
Location of Works : --

Manufacturer : Yoshitake Works (Thailand) Ltd. / Brand name: Yoshitake

Test Method(s):-

1) BSENISO 15350 :2010
2y ST-Multi-1{ICP-OLS)

3y BSENISO 15351:2010

Remark(s):
I. Test results only relate to the specimen tested.

i
|
Checked by : =7 Approved Signatory : —uw\__---"/ \
Lau Hiu Yat Cheng Chi Fai -
Assistant Technigal Manager Senior Manager

Form No.. CHM Steel-1 T dd 16/12/2015

HKAS has accredited this iaboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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& & % B #7333 33, On Kui Street, Fanling, Hong Kong. Tel : 2597 8333 H 6
&£ BH A 2#29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOKILAS 03
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel

Date of issue: 04-02-2022 Specimen No.: CHEM-220111-2242-001

Page 2 of 2 Castco LRN: 220111-2242

Laboratory fest details

Date of Request Confirmed: 11-01-2022 Date of Received by Lab.: 11-01-2022

Testing Period: 24-01-2022 to 27-01-2022

Chemical Analysis Result

" Total Carbon Content C% 0.052

! Total Sulfur Content S % 0.019

2 Chromium Cr% 18.57

P Manganese Mn % 141

? Nickel Ni % 8.08

% Phosphorus P% 0.027

% Silicon Si% 0.473

% Nitrogen N % 0.091

End of Report

Form Ne.: CHM Steel-1 T dd 16/12/2013

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the FIOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Date of issue:
Page l of 1

Appendix A

Summary of Chemical Analysis of Steel
04-02-2022 Specimen No.: CHEM-220111-2242-001
Castco LRN: 220111-2242

Name of Customer; Gate Way Valve & Fitting Limited

Job Title:
Contract No.:

WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H

Customer's Ref. No.: -
Date of Received by Lab.:  11-01-2022 Testing Period: 24-01-2022 to 27-01-2022

[Castco LRN:

220111-2242

Sample Description : DN80 Pressure Reducing Valve (Seat)

Specimen No. :

220110-2241-002

Sample Identification No.:

-- / Model no. : GD-200H / Origin :
Thailand

Yoshitake Works (Thailand) Ltd. / Brand

Manufachurer:: name: Yoshitake
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) Timit
Carbon C 0.07 max. % 0.052 Within limit
Sulfur S 0.015 max."™" % 0.019 Within limit
Chromium Cr 17.5t019.5 % 18.57 Within limit
[Manganese Mn 2.00 max, % 1.41 Within limit
[INickel Ni  80t0105 % 8.08 Within limit
[Phosphorus P 0.045max. % 0.027 Within limit
Silicon Si 1.00 max, % 0.473 Within limit
[Nitrogen N 0.10 max. % 0.091 Within limit
Remark(s):

1. Test results only relate to the specimen tested.

II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade
1.4301 (304).

III. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % S

applies. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 %

10 0.030 %

is recommended and permitted, For polishability, a controlled sulfur content of 0.015 % max. is recommended.

FHHEEHI3EHA P U 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HEH B R FHI0®HEP .2 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Faniing, Hong Kong.
#F OB B & 4 {5 29A % +29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2697 8333 Fax: 2597 8389 E-mail: info@castco.com.hk Waebsite: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue:  04-02-2022 Specimen No.: CHEM-220111-2243-001
Page 1 of 2 Castco LRN: 220111-2243

Details as supplied by customer

Name of Customer ; Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DNI50 Pressure Reducing Valve (Seat)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4301 (304)
Specimen No. : 220110-2241-004

Sample Identification No. : -/ Model no. : GD-200H / Origin : Thailand
Location of Works : --

Manufacturer : Y oshitake Works (Thailand) Ltd. / Brand name: Yoshitake

Test Method(s):-

1) BSENISO 15350 : 2010
2)  ST-Multi-1{JCP-OES)

3) BSENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : T Approved Signatory : - \

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Semior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Steel

Date of issue: 04-02-2022 Specimen No.: CHEM-220111-2243-001

Page 2 of 2 Castco LRN: 220111-2243

Laboratory test details

Date of Request Confirmed: 11-01-2022 Date of Received by Lab.: 11-01-2022

Testing Pericd: 24-01-2022 to 27-01-2022

Chemical Analysis Result

" Total Carbon Content C% 0.034

Y Total Sulfur Content S% 0.020

2 Chromium Cr% 18.38

i Manganese Mn % 1.40

? Nickel Ni % 8.04

? Phosphorus P% 0.028

? Silicon Si % 0.468

%) Nitrogen N % 0.094

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKEAS for specific laboratory activities as listed in the HOKLAS directory of accredited Jaboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certitied true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue:  04-02-2022 Specimen No.: CHEM-220111-2243-001
Page 1 of 1 Castco LRN: 220111-2243
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA renew of Yoshitake Pressure Reducing Valve Model GD-200H
Contract No.: -
Customer's Ref. No.: -
Date of Received by Lab.:  11-01-2022 Testing Period: 24-01-2022 to 27-01-2022
Castco LRN: 220111-2243
Sample Description : DN150 Pressure Reducing Valve (Seat)
Specimen No. : 220110-2241-004
Sample Identification No.: --/Model no. : G.D ~200H/ Origin :
Thailand
Manufacturer : Yoshitake Works (Thall@d) Ltd. / Brand
name: Yoshitake
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4301 (304) limit
Carbon C 0.07 max. % 0.054 Within limit
Sulfur S 0015max.™ % 0.020 Within limit
Chromium Cr 17510195 % 18.38 Within limit
Manganese Mn 2.00 max. % 1.40 Within limit
Nickel Ni 8.0to 105 % 8.04 Within limit
Phosphorus P 0.045max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.468 Within [imit
INitrogen N 0.10 max. % 0.094 Within limit
Remark(s):

I.  Test results only relate to the specimen tested.

IT. Test resulis of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade
1.4301 (304).

I11. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of .030 % 8
applies. Particular ranges of sulfir content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 %
to 0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

FERAABEEH VAP LM . 6/F Techno Centre, 33, On Kui Street, Faniing, Hong Kang.
EZHMEEEHIOEHE P 214 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
# B 4y & 4 A #F 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk



